Exploring the Potential for Reclaimed
Wastewater Applications:

Designing a feasible and beneficial reuse process for the Upper Blackstone Water
Pollution Abatement District

A Major Qualifying Project
submitted to the faculty of:
Worcester Polytechnic Institute
in partial fulfillment of the requirements of the
Degree of Bachelor’s of Science

Submitted by:
Jenna O’Connell
Mary Prescott
Meghan Trahan

Submitted to:
Project Advisors:
Wayne E. Bates
John A. Bergendahl
Stephen J. Kmiotek

This report represents the work of WPI undergraduate students submitted to the faculty as evidence of completion of
a degree requirement. WPI routinely publishes these reports on its website without editorial or peer review. For
[...]
turbidity. The water was slightly discolored and had a few small particles in it. It smelled of
chlorine and was reminiscent of glue, but not overly offensive. Based on these results, it was
determined that reusing the effluent would not be met with resistance due to smell or discoloration.

3.2.2.2 Hardness
In lab measurements and data collected from Wheelabrator showed that the UBWPAD

effluent was very hard.>® This could cause problems with piping systems for transporting the water
as it may lead to scaling within the pipes. Wheelabrator does have a softening system for their
water already so they may be willing to soften the UBWPAD water as well.

3.2.2.3 Conductivity
It was found that the conductivity in the effluent wastewater was fairly high, at about 1350

puS/cm. This value is higher than standard drinking water values, as Worcester’s drinking water
has an average specific conductivity of 163 pS/cm.%” High conductivity can cause corrosion which
may be of concern to the piping system for this effluent. As previously mentioned, this will not be
an issue when the tertiary treatment is added.

58 Worku, A., & Sahu, O. (2014). Reduction of Heavy Metal and Hardness from Ground Water by Algae.
5 Ansa, E. D. O., Lubberding, H. J., Ampofo, J. A., & Gijzen, H. J. (2011) Ecological Engineering.

%5 Illinois State Water Survey. (1989, January 01).

% Perlman, H. (2016, December 15). Water Hardness.

572015 Water Quality Report (Rep.). (2015). Worcester, MA: City of Worcester Water Operations.

35



4. Design Analysis

4.1 Methodology

After determining that suspended solids and fecal coliform levels are of the most
immediate concern in this system, a three step system was designed and is proposed in the
following sections.

4.1.1 Ultrafiltration Membrane Unit

For removal of TSS and, in part, some E. coli, a filtration unit would be required. In this
case ultrafiltration should be employed due to the low incoming turbidity and particle size. The
following design equation was used:

Q

]m - E

Where Jn is the flux of filtrate through the membrane, Q is the flowrate, and An is the

membrane area. Online research, product manuals, and ultrafiltration vendors were consulted to

determine an appropriate flux rate. The flow rate was determined based on the anticipated needs

of Wheelabrator and UBWPAD. This yields the total membrane area required, Amtota. The
following relationship provides the necessary number of membrane units for the given flow:

Am,total

Ny, =

Am,unit

Where N is the number of units and Amunit IS the area per membrane unit.

4.1.2 Ultraviolet Disinfection Unit

In order to ensure that the reused water always meets the very stringent Class A
requirements on fecal coliform counts, the system requires some form of disinfection. UBWPAD
chlorinates their effluent year round, so it was recommended that this system contain a small
Ultraviolet (UV) disinfection system rather than an additional chlorination step.®

In water reuse systems that are following a membrane filtration step, the required dose of
UV light is 80 mJ/cm?. This dosage is “intended to provide 4 log of poliovirus inactivation with a
factor of safety of about 2”.>° To determine the size of a UV system needed for this dosage and a
flow of 1 MGD, an industry expert was consulted. Additionally, the required exposure time was
calculated using the follow equation:

% Mark Johnson, personal interview 1/20/17.
%9 Asano, pg 700.

36



D= Igpg Xt
Where D is the UV dosage, lavg is the average UV intensity, and t is the necessary exposure time.

4.1.3 Pumping Station

The power required to pump UBWPAD’s effluent to Wheelabrator was determined using
the hydraulic pump power equation, where H is the height that the water must be lifted (in this
case, the elevation change), Q is the flowrate, and 1 is the pump efficiency.

_ pgHQ
n

w

In order to determine a typical pump efficiency, research was conducted on available
centrifugal pump models. Once the necessary power was computed, an analysis of pressure loss
in the system was conducted to determine the appropriate number of pumps. Frictional pressure
loss was calculated using the Darcy-Weisbach equation. A relative roughness of 0.0015 was
assumed for HDPE and the Moody chart was used to find the friction factor based on Reynolds
number calculations. This pressure loss was then combined with the pressure loss from the UV
and ultrafiltration units.

Prinat = Pinitiat — Prriction — Pur — Puv

Section 4.1.4 discusses pressure drop loss across diameter changes.

4.1.4 Piping

There are several diameter changes between each unit of this treatment system. The
pressure loss across each of these expansions or compressions were calculated using the follow

equation:
w2 1 1
n-r= (5 x)
Where W = the mass flow in kg/s.

The necessary diameter of the pipe to connect the treatment system to Wheelabrator was
determined using the Hazen-Williams equation:

10.44- Q85 - L
f = (185 . D487

Where h is the head loss along the pipe route, Q is the flow in gallons per minute, L is the
pipe length, C is the roughness coefficient of the chosen material, and D is the minimum diameter
required. Head loss was determined based on the elevation change between UBWPAD and
Wheelabrator and the length was estimated by developing a pipe route on ArcGIS.

37



4.1.5 Cost Analysis

Wheelabrator would be able to save a considerable amount of money using reclaimed
wastewater instead of drinking water. The yearly savings for the facility were estimated based on
the water usage and billing rate for the 2016 calendar year as provided by Wheelabrator, and the
price of reused water in comparable systems.

The total cost of the system equipment was determined using a combination of quotes from
vendors, heuristics, and CAPCOST. These calculations can be found in Appendix K: Cost
Analysis. The operating and maintenance costs for one year of each unit were determined through
similar fashions. With the Fixed Capital Investment (FCI) calculated, the payback period and rate
of return on investment (ROROI) were determined using a straight line depreciation scheme over
the course of 10 years, and a full project life of 25 years. The payback period was determined
graphically from a cumulative after tax cash flow diagram. The ROROI was also calculated using
this graph and the following equation:

slope
FCI

1
ROROI = - =
n

Where n is the project life.

4.1.6 Sabotage Prevention

When dealing with water systems of any Kind, it is important to include sabotage
prevention in the design so as to protect those who are in direct contact with the water supply. As
such, measures were taken to ensure that design plans will be kept secure and that all equipment
will be placed under the appropriate surveillance.

4.2 Results and Discussion

Through the analysis of UBWPAD’s current water quality as compared to Millbury’s water
quality, it was determined that a filtration and disinfection system would need to be added for the
reuse application at Wheelabrator. After the current dechlorination step at UBWPAD, 1 MGD will
be redirected to an ultrafiltration membrane and an ultraviolet disinfection unit. From this step the
water is pumped directly to the Wheelabrator facility using centrifugal pumps. Once the water
arrives at Wheelabrator, additional treatment may be necessary depending on the specific
application of the water. The red rectangle on the map below shows the approximate location of
the treatment and pumping system at UBWPAD.

38



Figure 21: UBWPAD Aerial View with Treatment System Location




4.2.1 Ultrafiltration Membrane Unit

The team indicated that turbidity and TSS were parameters of concern for the water being
sent to Wheelabrator. To help alleviate these concerns and ensure high quality effluent, it was
determined that ultrafiltration (UF) was appropriate due to its ability to remove particles with a
diameter between 0.01 and 0.1 microns.®° Because of this the technology has been proven to result
in up to two log removal of various bacterium including Escherichia coli.®* Research has shown
that UF performs best under low initial TSS, which the effluent from UBWPAD would provide.®?

For this design, a polymeric membrane filter unit similar to one available from DOW
Chemical Company was chosen. Various ultrafiltration units are available from DOW including
those for industrial applications.%® Their filters are modular, which allows for future scale up
opportunities for the reuse system at UBWPAD. In order to determine what unit would be
appropriate, the specifications of the effluent were obtained. A list of maximum values for the feed
water are available and can be seen in Table 11 below.

Table 11: DOW Specifications for Feed Water8

Parameter Typical Maximum
Turbidity, NTU <50 300
TSS, mg/L <50 100
TOC, mg/L <10 40
COD, mg/L <20 60
Cl2 Continuous, mg/L 0.5 200
Oil/Grease, mg/L 0 <2

pH Continuous | 6t0 9 2to 11

Temperature, °C 25 40
Particle Size (micron) | <150 300

Upon comparing the UBWPAD effluent to the feed water requirements, it was determined that a
DOW system would be more than adequate. The limiting factor for the determination was the flow
rate of the influent to the filter. A higher flow rate requires more filter contact area and therefore
more tubes. Each UF model from DOW has specifications for maximum flow rate per membrane
and flux capacity. Based on vendor data and research, a flux of 40 gallons/ft?/day (gfd) was chosen
for the system.

80 Ultrafiltration, Nanofiltration and Reverse Osmosis [PDF]. (2008). Safewater.org.
1 Abbadi, J., Saleh et al. Journal of Environmental Science and Engineering. Pg. 853
52 Bourgeous, K. N., Darby, J. L., & Tchobanoglous, G. (2001). Water Research.

83 The DOW Chemical Company. (2011). Ultrafiltration: Product Manual [Brochure]
& Ibid.

40



Our design would require a UF membrane similar to DOW IntegraFlux SFP-2880XP.%°
This membrane has a molecular weight cutoff (MWCO) of approximately 10 kDa, based on the
product manual, which is sufficient for removal of E. coli which have a molecular weight of 25-
500 kDa®. This membrane is suitable for industrial purposes with a filter area of 829 ft? per
module. Based on the required flow rate and chosen flux, the required filter area is 25,000 ft? (see
Appendix F: Ultrafiltration Membrane Calculations for calculations). This system is able to
recover up to 90% of the feed stream as permeate, depending on the flowrate.®” Given our flow
rate of 40 gfd we can expect 80-85% feed recovery. Therefore, 31 SFP-2880XP membranes, or
equivalent, would be required. The benefit of a modular system is that more membrane tubes could
be added in the future to allow for higher use by Wheelabrator or UBWPAD if needed. This
filtration system should be installed inside a building to protect the modules and allow for easy
operation and maintenance access. There should also be an additional storage container to hold the
reject water from the filtration unit until it can be properly handled. Disposal and handling of this
waste is outside of the scope of this design recommendation. A schematic of the unit can be seen
below in Figure 22.

P=462bar Q=6%4gpm ———* AP=21bar

Figure 22: Ultrafiltration Membrane Unit

4.2.2 UV Disinfection Unit

It was determined that a Ultraviolet (UV) disinfection unit following the ultrafiltration unit
would be the best option to ensure that the fecal coliform count would remain below Class A levels
which state that: “Median of no detectable fecal coliform/100 ml over continuous seven-day
sampling periods, not to exceed 14/100 ml in any one sample”.%® The UV unit will be located after
the UF unit to ensure that undesirable microorganisms are preliminarily filtered out along with the
suspended solids. This will improve the efficiency of the UV disinfection as the suspended solids
have a lower chance of interfering with the UV light and masking the microorganisms.

Based on recommendations received from Evoqua, and the understanding that the required
dosage for reuse applications is 80 mJ/cm?, a unit with thirty 800 W low pressure high output

8 The DOW Chemical Company. (2015). Product Data Sheet: DOW IntegraFlux™ Ultrafiltration Modules
[Brochure].
% Chong, B. E., Wall, D. B., Lubman, D. M., & Flynn, S. J. (1997).

57 Deliverable 1.3 - Report On Innovative Membrane Technologies And Schemes For Water Reuse. 2017.
% Duong, K. & Saphores, J. (2015).

41



lamps will be required for the system. The UV disinfection unit we recommend is the UVLW-
30800-24 from Evoqua®®, or an equivalent unit. It will be approximately ten feet in length and
should be installed inside a building. It was calculated that the exposure time for this unit will be
0.006 seconds. For full calculation see Appendix G: Ultraviolet Disinfection Unit Calculations. A
schematic of this unit can be seen in Figure 23.

Figure 23: UV Disinfection Unit

4.2.3 Pumping Station

A centrifugal pump was chosen to transport the water from UBWPAD to Wheelabrator. It
was found that only one pump was necessary, due to moderate elevation change and minimal
frictional losses calculated using the Darcy-Weisbach equation. The required work of the pump
was calculated using the hydraulic pump power equation and was found to be 36275 W. In order
to account for pump maintenance and possible failure, 2 pump trains were designed. Each pump
must be able to transport all 1 MGD of water independently in case the other is offline. Work was
calculated for two scenarios: one pump operating on its own and two pumps operating in parallel.
The resulting horsepower was found to be 48.62 and 24.31, respectively (see Appendix H:
Centrifugal Pump Design Calculations). A standard motor size operating at 50 hp would be
adequate for both scenarios. For two pumps operating in parallel, each must provide 18137 W of
power. A variable-frequency drive (VFD) could also be added to the pump for cost efficiency and
finer control of processes.”® VFD’s can cost anywhere from $3,000 for a 5 horsepower pump to
$45,000 for a 300 horsepower one and have energy savings of up to 50%. A VFD is not necessary
to carry out this project and is not included in the cost estimate, however it is recommended that
this addition is considered by parties involved.

For two pumps operating in parallel, each must provide 18137 W of power. They must also
both account for pressure loss in the system. Our calculations show that a pump pressure of 60.74
psi would lift the water to the desired elevation and achieve a residual pressure of 40 psi at the end
of the pipe. Pump performance curves from various vendors were used to find a centrifugal pump
that fit all of the criteria. The pump must be able to transport 1 MGD of water with a head of 139
feet at a horsepower between 24.31 and 48.62 at a pressure of at least 60 psi.

According the Gorman Rupp’s performance curves, a 6” by 6” stainless steel self-priming
centrifugal pump would be capable of providing 123 psi and therefore would effectively
transporting the water with a 12.5 in diameter impeller at speeds between 850 and 1950 rpm. That
being said, the size of the pump should suit the pipes which are affixed to it. In this case, the pipe
following the UV disinfection step and the pipe which delivers the water to the Wheelabrator

8 Patrick Bollman, personal communication 2/6/2017.
70 California Energy Commission. Variable-Frequency Drive. California: Government of California.

42



entrance will need to fit the respective openings of the pump. For this reason, a reducer and
increaser will be needed on both openings of the pump to adjust the pipe diameter to the
appropriate size. The following schematic is a simple representation of the pump configuration

@ T :
o ———> 12}

> 6
Q =694 gal/min

Figure 24: Pump schematic

The pump should have pressure gauges on either side to ensure operating pressure does not
exceed the particular model’s allowance, and a valve on the line entering Wheelabrator to allow
for finer adjustment of inflow.